

Test report THERMOLAST K®

Compound:	TF2ATL	
Series:	FD/tl	
Colour:	translucent	
Hardness:	25 Shore A	acc. DIN 53505
Density:	0,88 g/cm ³	acc. DIN 53479
Tensile strength:	2,5 N/mm ²	acc. DIN 53504
Elongation at break:	720 %	acc. DIN 53504
Tear resistance:	4,0 N/mm	acc. DIN 53515
Conformity:	ISO 10993-10	

Annotation:

The information provided in this documentation corresponds to our knowledge on the subject at the date of its publication. This information may be subject to revision as new knowledge and experience becomes available. The results of our tests are determined by sample check and means only a technical description of our products. It shall not absolve the customer of the responsibility to make tests for his intended process or purpose. Therefore, KRAIBURG TPE makes no warranties and assumes no liability in connection with any use of this information.

© 2003 by KRAIBURG TPE GmbH, 24.02.2006

Subject to change and error.

KRAIBURG TPE GmbH
 D-84478 Waldkraiburg
 Tel. +49/8638/61-0
 Fax +49/8638/61-310
 Email: info@kraiburg-tpe.com